~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM, SINGLE TORSION BAR) 1

€ILL-1LL (888) XV 9114-LTT (008) 0£906 VO ‘sBuds a4 wues -oay uosnes 17611 NN

PARTS BREAKDOWN November 2012 to present
FINAL ASSEMBLY (1-PIECE PLATFORM, SINGLE TORSION BAR)

REFER TO MAIN .
ASSEMBLY . REFER TO HYDRAULIC
COMPONENTS & 12VDC
POWER UNIT

12 {
11/'Q§:\',x

9
(2 PLACES)

j,?@l
|

10
(2 PLACES)

22




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM, SINGLE TORSION BAR) 1

Pos CPN Qty Description
2 285252-01 1 ANCHOR STOP WELDMENT, RH
3 253630 1 PIN COLLAR
4 904723-04 1 ROLL PIN, 3/8” X 1-1/2” LG.
5 261837-02 1 PLASTIC FLANGE BUSHING, 1” I.D. X 3/4” LG.
PLASTIC FLANGE BUSHING 1”1.D. X 1-1/2”
6 261837-08 1
LG.
7 905146-03 1 FIBERGLIDE THRUST BEARING, 1" I.D.
PIN, PLATFORM AND RUNNER, RH, 6-7/16”
8 284070-02 1
LG.
PIN, PLATFORM AND RUNNER, RH, 6-7/16”
8 284070-03 1
LG.
9 903448-02 1 LOCK WASHER, 3/8”
10 900764-06 1 HEX CAP SCREW, 3/8” - 16 X 1" LG.
11 285992-01 1 TORSION BAR PIN WELDMENT
12 901209-09 1 HEX SET SCREW, 1/27-20 X 2" LG.
13 904723-03 1 ROLL PIN, 3/8” X 1-1/4” LG.
ALUMINUM PLATFORM WELDMENT, 84”
1 285290-01 1
WIDE, 36"DEEP PLATFORM
ALUMINUM PLATFORM WELDMENT, 84”
1 285290-02 1
WIDE, 42"DEEP PLATFORM
] 285290-03 ] ALUMINUM PLATFORM WELDMENT, 84”
WIDE, 48"DEEP PLATFORM
ALUMINUM PLATFORM WELDMENT, 90”
1 285290-05 1 v v © 90
WIDE, WIDE 36"DEEP PLATFORM
ALUMINUM PLATFORM WELDMENT, 90”
1 285290-06 1 v v © 90
WIDE, WIDE 42"DEEP PLATFORM
ALUMIN ”
] £85290-07 ] u UM PLATFORM WELDMENT, 90
WIDE, WIDE 48"DEEP PLATFORM
ALUMINUM PLATFORM WELDMENT, 96”
1 285290-09 1 v v © , 96
WIDE, WIDE 36"DEEP PLATFORM
ALUMIN ”
] 285290-10 ] u UM PLATFORM WELDMENT, 96
WIDE, WIDE 42"DEEP PLATFORM
ALUMINUM PLATFORM WELDMENT, 96”
1 285290-11 1 v v © 9%

WINF WINF 4”"NFFP Pl ATFORM




~ e~ =

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM, SINGLE TORSION BAR) 1




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM, SINGLE TORSION BAR) 2

PARTS BREAKDOWN November 2012 to present

FINAL ASSEMBLY (1-PIECE PLATFORM, SINGLE TORSION BAR)
- Continued

A CAUTION

MAXON recommends replacing LH & RH platform support chains as a set. Possible
harm to users or bystanders and/or equipment damage could result if chains are
only replaced one at a time.

NOXYW

REFER TO MAIN
ASSEMBLY . REFER TO HYDRAULIC

COMPONENTS & 12VDC

POWER UNIT

18
(2 PLACES)

Ay uosne[§ [T611

25 (4 PLACES)

VO ‘sundg 9, viueg

23
(2 PLACES)

19 21 17w 4+ 25 (4 PLACES)

\//\ S

CILL-1LL (888) XV 911+-L2T (008) 0L906

[ E—

22

24




D bl

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM, SINGLE TORSION BAR) 2

Pos CPN Qty Description

15 261609-16 1 PROTECTIVE CHAIN SLEEVE, 21” LG.

16 283209-02 1 CHAIN (1/4”) X 22” LG.

17 283721-01 1 U-BOLT, 3/8”-16 X 3-3/8” LG.

18 205780 1 PLASTIC TIE, 7” LG.

19 285579-01 1 WEAR PLATE

20 900712-01 1 FLAT HEAD SOCKET CAP SCREW, 5/167-18 X
1-1/2"LG.

o1 900712-02 1 FLAT HEAD SOCKET CAP SCREW, 5/167-18 X
1”7 LG.

22 283537-01 1 CHAIN HOLDER BRACKET SPACER

23 903447-01 1 FLAT WASHER, 3/8” X 1/16”- 3/32” THICK

24 285989-01 1 CHAIN SHACKLE

25 902019-5 1 LOCK WASHER, 3/8”

26 263041-08 1 TORSION BAR 36", DEEP PLATFORM

26 263041-09 1 TORSION BAR 42", DEEP PLATFORM

26 263041-10 1 TORSION BAR 48", DEEP PLATFORM

14 285990-01 1 CHAIN HOLDER BRACKET



~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM, DUAL TORSION BAR) 1

€1LL-1LL (888) XV 911t-LTT (008) 0,906 VO ‘sBunds oy wmues -aay uosners 12611 [INJQ XYW

PARTS BREAKDOWN November 2012 to present
FINAL ASSEMBLY (1-PIECE PLATFORM, DUAL TORSION BAR)

REFER TO MAIN ,q/

ASSEMBLY . REFER TO HYDRAULIC
’ COMPONENTS & 12VDC
POWER UNIT

9
(2 PLACES)

26




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM, DUAL TORSION BAR) 1

Pos CPN Qty Description
FLAT HEAD SOCKET SCREW, 3/8"-16 X 2-1/2”
2 900061-10 1
LG.
3 253630 1 PIN COLLAR
4 904723-04 1 ROLL PIN, 3/8” X 1-1/2” LG.
5 261837-02 1 PLASTIC FLANGE BUSHING, 1” I.D. X 3/4” LG.
PLASTIC FLANGE BUSHING, 1”1.D. X 1-1/2”
6 261837-08 1
LG.
7 905146-03 1 FIBERGLIDE THRUST BEARING, 1" I.D.
PIN, PLATFORM AND RUNNER, RH, 6-7/16”
8 284070-02 1
LG.
PIN, PLATFORM AND RUNNER, RH, 6-7/16”
8 284070-03 1
LG.
9 903448-02 1 LOCK WASHER, 3/8”
10 900764-06 1 HEX CAP SCREW, 3/8"-16 X 1" LG.
11 285992-01 1 TORSION BAR PIN WELDMENT
12 901209-09 1 HEX SET SCREW, 1/27-20 X 2" LG.
13 285989-01 1 CHAIN SHACKLE
14 285990-01 1 CHAIN HOLDER BRACKET
15 904723-03 1 ROLL PIN, 3/8” X 1-1/4” LG.
] £85290-04 ] ALUMINUM PLATFORM WELDMENT, 84"
WIDE PLATFORM
ALUMINUM PLATFORM WELDMENT, 90"
1 285290- 1
85290-08 WIDE PLATFORM
ALUMINUM PLATFORM WELDMENT, 96"
1 285290-12 1 v v © 96

WIDE PLATFORM




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM, DUAL TORSION BAR) 2

PARTS BREAKDOWN November 2012 to present
FINAL ASSEMBLY (1-PIECE PLATFORM, DUAL TORSION BAR)
- Continued

A CAUTION

MAXON recommends replacing LH & RH platform support chains as a set. Possible
harm to users or bystanders and/or equipment damage could result if chains are
only replaced one at a time.

REFER TO MAIN f,?
ASSEMBLY —————*f|. REFER TO HYDRAULIC
: COMPONENTS & 12VDC
/ POWER UNIT

18
(2 PLACES)

~ 27 (4 PLACES)

il )
28 16
a
QOQI

~

23
(2 PLACES)

5
3
3
¢
. e
: ‘x

\18

(2 PLACES)

28

€ILL-TLL (888) XV 911-LZT (008) 0,906 VO ‘sBunds o wues -oay uosneis 12611 INJQXTW

28




D bl

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM, DUAL TORSION BAR) 2

Pos CPN Qty Description

17 283721-01 1 U-BOLT, 3/8”-16 X 3-3/8” LG.

18 205780 1 PLASTIC TIE, 7” LG.

19 285579-01 1 WEAR PLATE

20 900712-01 1 FLAT HEAD SOCKET CAP SCREW, 5/167-18 X
1-1/2°LG.

o1 900712-02 1 FLAT HEAD SOCKET CAP SCREW, 5/167-18 X
1”7 LG.

22 283537-01 1 CHAIN HOLDER BRACKET SPACER

23 903447-01 1 FLAT WASHER, 3/8”

24 263041-12 1 TORSION BAR, LH - 84" WIDE PLATFORM

24 263041-11 1 TORSION BAR, LH - 90" WIDE PLATFORM

24 263041-12 1 TORSION BAR, LH - 96" WIDE PLATFORM

25 263041-12 1 TORSION BAR, RH - 84" WIDE PLATFORM

25 263041-12 1 TORSION BAR, RH - 90" WIDE PLATFORM

25 263041-16 1 TORSION BAR, RH - 96" WIDE PLATFORM

26 285799-01 1 TORSION BAR HOUSING WELDMENT

27 902019-5 1 LOCK WASHER, 3/8”

28 261609-16 1 PROTECTIVE CHAIN SLEEVE, 21” LG.

16 283209-02 1 CHAIN (1/4”) X 22" LG.




~preir~ 5 e

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM WITH CART STOPS OR ALUMINUM RETENTION RAMP, SINGLE
TORSION BAR)

PARTS BREAKDOWN November 2012 to present
FINAL ASSEMBLY (1-PIECE PLATFORM WITH CART STOPS OR
ALUMINUM RETENTION RAMP, SINGLE TORSION BAR)

A CAUTION

MAXON recommends replacing LH & RH platform support chains as a set. Possible
harm to users or bystanders and/or equipment damage could result if chains are
only replaced one at a time.

REFER TO MAIN ff

ASSEMBLY ———————» REFER TO HYDRAULIC

COMPONENTS & 12VDC
POWER UNIT

16
(2 PLACES)
\ 21 (4 PLACES) po
1
14
19
(2 PLACES)
e
18\7’ E
v 8
(2 PLACES)
\ / : nl
R . R
gy : W
Y
2
REFER TO PLATFORM 3 /ﬁ 21 (4 PLACES)
ASSEMBLY 5 6 {‘/ 9
WITH CART STOPS :
. (2 PLACES)
16
(2 PLACES)

14

€I1LL-1LL (888) XV 9114-LZT (008) 0,906 VO ‘sBunds oy ewes -aay uosners 12611 [NJQ XM

REFER TO PLATFORM
ASSEMBLY
WITH ALUMINUM RETENTION RAMP




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM WITH CART STOPS OR ALUMINUM RETENTION RAMP, SINGLE

TORSION BAR)
Pos CPN Qty Description
2 285252-01 1 ANCHOR STOP WELDMENT, RH
3 253630 1 PIN COLLAR
4 904723-04 1 ROLL PIN, 3/8” X 1-1/2” LG.
5 902000-24 1 FLAT WASHER, 17, 3/32” THICK
6 905146-03 1 FIBERGLIDE THRUST BEARING, 1” I.D.
- 284070-02 1 PIN, PLATFORM AND RUNNER, RH, 6-7/16”
LG.
8 903448-02 1 LOCK WASHER, 3/8”
9 900764-06 1 HEX CAP SCREW, 3/8”-16 X 1” LG.
10 285992-01 1 TORSION BAR PIN WELDMENT
11 901209-09 1 HEX SET SCREW, 1/2”-20 X 2” LG.
12 285989-01 1 CHAIN SHACKLE
13 285990-01 1 CHAIN HOLDER BRACKET
14 261609-16 1 PROTECTIVE CHAIN SLEEVE, 21” LG.
15 283721-01 1 U-BOLT, 3/8"-16 X 3-3/8” LG.
16 205780 1 PLASTIC TIE, 7" LG.
17 263041-08 1 TORSION BAR - 36" DEEP PLATFORM
17 263041-09 1 TORSION BAR - 42" DEEP PLATFORM
17 263041-10 1 TORSION BAR - 48" DEEP PLATFORM
18 283537-01 1 CHAIN HOLDER BRACKET SPACER
19 903447-01 1 FLAT WASHER, 3/8” X 1/16” - 3/32” THICK
20 904723-03 1 ROLL PIN, 3/8” X 1-1/4” LG.
21 902019-5 1 LOCK WASHER, 3/8”
1 283209-02 1 CHAIN (1/4”) X 22" LG.




~preir~ 5 e

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22

DMD FINAL ASSEMBLY (1-PIECE PLATFORM WITH CART STOPS OR ALUMINUM RETENTION RAMP, DUAL

TORSION BAR)

€ILL1LL (888) XV 911+-LZT (008) 0£906 VO ‘sBunds o wmues -aay uosners 12611 [NJQ YT

PARTS BREAKDOWN November 2012 to present
FINAL ASSEMBLY (1-PIECE PLATFORM WITH CART STOPS OR
ALUMINUM RETENTION RAMP, DUAL TORSION BAR)

A CAUTION

MAXON recommends replacing LH & RH platform support chains as a set. Possible
harm to users or bystanders and/or equipment damage could result if chains are
only replaced one at a time.

REFER TO MAIN ) ]
ASSEMBLY — REFER TO HYDRAULIC
- COMPONENTS & 12VDC
REFER TO PLATFORM POWER UNIT
ASSEMBLY
WITH CART STOPS

17

(2 PLACES) o

(4 PLACES)

21
(2 PLACES)

8
(2 PLACES)

107

7
4 PLACES)

9

16 v (2PLACES)

REFER TO PLATFORM ASSEMBLY
WITH ALUMINUM RETENTION RAMP




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22

DMD FINAL ASSEMBLY (1-PIECE PLATFORM WITH CART STOPS OR ALUMINUM RETENTION RAMP, DUAL

TORSION BAR)

Pos CPN Qty Description

2 285252-01 1 ANCHOR STOP WELDMENT, RH

3 253630 1 PIN COLLAR

4 904723-04 1 ROLL PIN, 3/8” X 1-1/2” LG.

5 902000-24 1 FLAT WASHER, 17, 3/32” THICK

6 905146-03 1 FIBERGLIDE THRUST BEARING, 1” I.D.

- 284070-03 1 PIN, PLATFORM AND RUNNER, RH - 84" WIDE
PLATFORM

- 284070-04 1 PIN, PLATFORM AND RUNNER, RH - 90" WIDE
PLATFORM

- 284070-03 1 PIN, PLATFORM AND RUNNER, RH - 96" WIDE
PLATFORM

8 903448-02 1 LOCK WASHER, 3/8”

9 900764-06 1 HEX CAP SCREW, 3/8”-16 X 1” LG.

10 285992-03 1 TORSION BAR PIN WELDMENT

11 901209-09 1 HEX SET SCREW, 1/2”-20 X 2” LG.

12 285989-01 1 CHAIN SHACKLE

13 285990-01 1 CHAIN HOLDER BRACKET

14 261609-16 1 PROTECTIVE CHAIN SLEEVE, 21” LG.

15 283209-02 1 CHAIN (1/4”) X 20” LG.

16 283721-01 1 U-BOLT, 3/8"-16 X 3-3/8” LG.

17 205780 1 PLASTIC TIE, 7” LG.

18 263041-12 1 TORSION BAR, LH - 84" WIDE PLATFORM

18 263041-11 1 TORSION BAR, LH - 90" WIDE PLATFORM

18 263041-12 1 TORSION BAR, LH - 96" WIDE PLATFORM

19 263041-12 1 TORSION BAR, RH - 84" WIDE PLATFORM

19 263041-12 1 TORSION BAR, RH - 90" WIDE PLATFORM

19 263041-16 1 TORSION BAR, RH - 96" WIDE PLATFORM

20 283537-01 1 CHAIN HOLDER BRACKET SPACER

21 903447-01 1 FLAT WASHER, 3/8”

22 900061-10 1 FLAT HD SKT SCREW, 3/8”-16 X 2-1/2” LG

23 904723-03 1 ROLL PIN, 3/8” X 1-1/4” LG.




~preir~ 5 e

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (1-PIECE PLATFORM WITH CART STOPS OR ALUMINUM RETENTION RAMP, DUAL

TORSION BAR)
Pos CPN Qty Description
24 902019-5 1 LOCK WASHER, 3/8”

1 285799-01 1 TORSION BAR HOUSING WELDMENT




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (2-PIECE PLATFORM) 1

€1LL-1LL (888) XV 911+-L2T (008) 0£906 VO ‘sduuds ag mues -aay vosneis 17611 [INNQ XN

PARTS BREAKDOWN
FINAL ASSEMBLY (2-PIECE PLATFORM)

November 2012 to present

REFER TO MAIN ,(
ASSEMBLY ———————»

y/
i

REFER TO PLATFORM
& FLIPOVER
ASSEMBLY G2

34




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (2-PIECE PLATFORM) 1

Pos CPN Qty Description
2 285799-01 1 TORSION BAR HOUSING WELDMENT
3 285992-03 1 TORSION BAR PIN WELDMENT
4 900061-10 1 FLAT HEAD SCREW, 3/8"-16 X 2-1/2” LG.
5 905146-03 1 FIBERGLIDE THRUST BEARING, 1" I.D.
6 904723-04 1 ROLL PIN, 3/8” X 1-1/2” LG.

TORSION BAR, LH (80” WIDE PLATFORM
7 263041-12 1

ASSEMBLY) 48" DEEP

TORSION BAR, LH (80” WIDE PLATFORM
7 263041-13 1

ASSEMBLY) 54" DEEP

TORSION BAR, LH (80” WIDE PLATFORM
7 263041-13 1

ASSEMBLY) 60" DEEP

TORSION BAR, LH (80” WIDE PLATFORM
7 263041-12 1

ASSEMBLY) 72" DEEP

TORSION BAR, LH (86” WIDE PLATFORM
7 263041-12 1

ASSEMBLY) 48" DEEP

TORSION BAR, LH (86” WIDE PLATFORM
7 263041-11 1

ASSEMBLY) 54" DEEP

TORSION BAR, LH (86” WIDE PLATFORM
7 263041-11 1

ASSEMBLY) 60" DEEP

TORSION BAR, LH (86” WIDE PLATFORM
7 263041-13 1

ASSEMBLY) 72" DEEP

TORSION BAR, LH (92” WIDE PLATFORM
7 263041-12 1

ASSEMBLY) 48" DEEP

TORSION BAR, LH (92” WIDE PLATFORM
7 263041-11 1

ASSEMBLY) 54" DEEP

TORSION BAR, LH (92” WIDE PLATFORM
7 263041-12 1

ASSEMBLY) 60" DEEP

TORSION BAR, LH (92” WIDE PLATFORM
7 263041-12 1

ASSEMBLY) 72" DEEP

T R ”
8 263041-12 ; ORSION BAR, RH (80” WIDE PLATFORM

ASSEMBLY) 48" DEEP

TORSION BAR, RH (80” WIDE PLATFORM
8 263041-19 1

ASSEMBLY) 54" DEEP

TORSION BAR, RH (80" WIDE PLATFORM
8 263041-19 1 ORSIO ( ©

AQQENMRI VN AN" NEED




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (2-PIECE PLATFORM) 1

Pos CPN Qty Description

TORSION BAR, RH (80” WIDE PLATFORM

263041-12 1
8 ASSEMBLY) 72" DEEP

TORSION BAR, RH (86” WIDE PLATFORM

° cosoaT-Te ! ASSEMBLY) 48" DEEP

. e wosraon
. e wosraon
o e wosraon
o e wosraon
o e wosraon
o e wosraon
8 263041-17 1 TORSION BAR, RH (92" WIDE PLATFORM

ASSEMBLY) 72" DEEP
1 253630 1 PIN COLLAR




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (2-PIECE PLATFORM) 2

NOXUYW

Ay uosne[§ [T611

CILL-TLL (888) XVA 911+-L2T (008) 0L906 VO ‘s3uudg a4 vues

PARTS BREAKDOWN November 2012 to present
FINAL ASSEMBLY (2-PIECE PLATFORM) - Continued

A CAUTION

MAXON recommends replacing LH & RH platform support chains as a set. Possible
harm to users or bystanders and/or equipment damage could result if chains are
only replaced one at a time.

v
REFER TO MAIN ———»f[ |’
ASSEMBLY

19
(2 PLACES)
17
18 21
(2 PLACES)

?ﬂl
: \U.&
([P

10

9
(2 PLACES)

REFER TO PLATFORM

& FLIPOVER
ASSEMBLY @ 16




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FINAL ASSEMBLY (2-PIECE PLATFORM) 2

Pos CPN Qty Description

10 284070-03 1 PIN, PLATFORM AND RUNNER, RH (80" WIDE
PLATFORM ASSEMBLY)

10 284070-03 1 PIN, PLATFORM AND RUNNER, RH (86” WIDE
PLATFORM ASSEMBLY)

10 284070-03 1 PIN, PLATFORM AND RUNNER, RH (92” WIDE
PLATFORM ASSEMBLY) 48" DEEP

10 284070-03 1 PIN, PLATFORM AND RUNNER, RH (92” WIDE
PLATFORM ASSEMBLY) 54" DEEP

10 284070-03 1 PIN, PLATFORM AND RUNNER, RH (92” WIDE
PLATFORM ASSEMBLY) 60" DEEP

10 284070-04 1 PIN, PLATFORM AND RUNNER, RH (92” WIDE
PLATFORM ASSEMBLY) 72" DEEP

11 901209-09 1 HEX SET SCREW, 1/27-20 X 2” LG.

12 283721-01 1 U-BOLT, 3/8”-16 X 3-3/8” LG.

13 283209-01 1 CHAIN, 1/4” X 33" LG.

13 283209-02 1 CHAIN, 1/4” X 20” LG.

14 285990-01 1 CHAIN HOLDER BRACKET

15 283537-01 1 CHAIN HOLDER BRACKET SPACER

16 904723-04 1 ROLL PIN, 3/8” X 1-1/2” LG.

17 903447-01 1 FLAT WASHER, 3/8”

18 261609-16 1 PROTECTIVE CHAIN SLEEVE, 21” LG.

18 261609-15 1 PROTECTIVE CHAIN SLEEVE, 34" LG.

19 205780 1 PLASTIC TIE, 7” LG.

20 285989-01 1 CHAIN SHACKLE

21 903448-02 1 LOCK WASHER, 3/8”

9 900764-06 1 HEX CAP SCREW, 3/8”-16 X 1”




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD MAIN ASSEMBLY (1-PIECE PLATFORM)

PARTS BREAKDOWN November 2012 to present
MAIN ASSEMBLY (1-PIECE PLATFORM)

6
8 (4 PLACES) l
REFER TO LH E[ g (4 PLACES)
RUNNER
ASSEMBLY
(1-PIECE T “ﬂl"
PLATFORM) :
\./22 6
7 (4 PLACES)
| g 8 (4 PLACES)

{& \ \. " REFER TO RH

=
")
(§]
w
5
=
’d
=}
=]
=
o
_ RUNNER
L \ ASSEMBLY
2 (1-PIECE
. PLATFORM)
a
72
2 i
-
]
£ 1
O | (4PLACE
S ( S)
2 |
(o))
~J
o @
% i
o @
S
>
T 19 (ﬁv /21
RS g
=] 6 PLACES) /P”
= . A
2] 20
; - 2
)
% 3 PLACES) |
~] 7
= 1 *
e (3 PLACES) : 10
~J
~]
s

(4 PLACES)—>

v

REFER TO HOUSING
COVER WITH LIGHTS
ASSEMBLY

38




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD MAIN ASSEMBLY (1-PIECE PLATFORM)

Pos CPN Qty Description

2 285262-01 1 PIN WELDMENT, 1” DIA. X 3-3/8” LG.

3 285262-02 1 PIN WELDMENT, 1" DIA. X 4-3/4" LG.

4 283211-01 1 CYLINDER SPACER, 3/8”" LG.

5 283211-02 1 CYLINDER SPACER, 3/4” LG.

6 285268-01 1 COLUMN COVER

7 900762-02 1 TAP SCREW, #10-24 X 1/2” F

8 903444-01 1 FLAT WASHER, #10

9 903409-02 1 FLAT WASHER, 11/32” I.D. X 3/4” O.D.

10 283194-01 1 WEAR PAD, 18-1/4”" LG.

11 900769-04 1 BUTTON SCREW, SOCKET, 3/8"-16 X 7/8” LG.
12 283716-02 1 RUBBER SEALING STRIP, 80-1/4” LG.
12 283716-03 1 RUBBER SEALING STRIP, 86-1/4” LG.
12 283716-04 1 RUBBER SEALING STRIP, 92-1/4” LG.
13 286396-01 1 COVER PLATE

14 281068-02 1 MODIFIED GROMMET

15 900719-01 1 BUTTON SCREW, 1/47-20 X 5/16” LG.

16 203877 1 J-NUT, 5/16”-18

17 283717-01 1 RUBBER TUBE ASSEMBLY, 3/8” X 2” LG.
18 205780 1 PLASTIC TIE, 7” LG.

19 900763-04 1 BUTTON SCREW, 8-32 X 3/4” LG.

20 900719-05 1 BUTTON SCREW, 1/47-20 X 3/4” LG.

21 903448-01 1 NORD-LOCK WASHER, 1/4”/M6

22 900719-07 1 BUTTON SCREW, 1/47-20 X 1” LG.

23 903409-01 1 WASHER, FENDER, 9/32” I.D., 5/8” O.D.
24 903409-02 1 FENDER WASHER, 11/32” 1.D. X 3/4” O.D.
25 269354 1 GROMMET, 1-3/8” |.D.

26 908028-01 1 GROMMET, PVC, 3/4” 1.D. X 1/8”

27 266428-06 1 GROMMET, 17 1.D., 9/16” HOLE

1 286425-01 1 MAIN FRAME WELDMENT, 90" LG.

286425-02

MAIN FRAME WELDMENT, 96” LG.




~ e~ =

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD MAIN ASSEMBLY (1-PIECE PLATFORM)

Pos

CPN

Qty Description

1

286425-03

1 MAIN FRAME WELDMENT, 102" LG.




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD MAIN ASSEMBLY (2-PIECE PLATFORM)

PARTS BREAKDOWN November 2012 to present
MAIN ASSEMBLY (2-PIECE PLATFORM)

E 8 (4 PLACES)7 6

REFER TO LH ' ﬁ\
(o) RUNNER “ T¥-7(4 PLACES)
> ASSEMBLY T w

n (2-PIECE
PLATFORM) [ J 'ﬂ" 21
S ?t/‘,zz
@ 3 7 (4 PLACES)
z 8 (4 PLACES)
o
=]
> 17 (6 PLACES) 22 .
% { , \ ~ REFER TO RH
e

) @ 18 (13 PLACES RUNNER
» £/ ( ) O‘\s ASSEMBLY
= s 2-PIECE
s (2-
ah : PLATFORM)
o
|92
g
= g
i3 11 »
~ | (aPLACES)
>
O
(=
(o)}
-~ L3
O v
[
A=
[
3 19
£ @ PLACES) é/l"w /21
>
; L /1
> 20
S 2
~ 3 PLACES) -
oo}
g ~
. (3 PLACES) .
4 (4 PLACES)—"’ "
(oS}

REFER TO HOUSING
COVER WITH LIGHTS
ASSEMBLY

40




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD MAIN ASSEMBLY (2-PIECE PLATFORM)

Pos CPN Qty Description

2 285262-01 1 PIN WELDMENT, 1” DIA. X 3-3/8” LG.

3 285262-02 1 PIN WELDMENT, 1" DIA. X 4-3/4" LG.

4 283211-01 1 CYLINDER SPACER, 3/8”" LG.

5 283211-02 1 CYLINDER SPACER, 3/4” LG.

6 285268-01 1 COLUMN COVER

7 900762-02 1 TAP SCREW, #10-24 X 1/2” F

8 903444-01 1 FLAT WASHER, #10

9 903409-02 1 FLAT WASHER, 11/32” I.D. X 3/4” O.D.

10 283194-01 1 WEAR PAD, 18-1/4”" LG.

11 900769-04 1 BUTTON SCREW, SOCKET, 3/8"-16 X 7/8” LG.
12 283716-02 1 RUBBER SEALING STRIP, 80-1/4” LG.
12 283716-03 1 RUBBER SEALING STRIP, 86-1/4” LG.
12 283716-04 1 RUBBER SEALING STRIP, 92-1/4” LG.
13 286396-01 1 COVER PLATE

14 281068-02 1 MODIFIED GROMMET

15 900719-01 1 BUTTON SCREW, 1/47-20 X 5/16” LG.

16 203877 1 J-NUT, 5/16”-18

17 283717-01 1 RUBBER TUBE ASSEMBLY, 3/8” X 2” LG.
18 205780 1 PLASTIC TIE, 7” LG.

19 900763-04 1 BUTTON SCREW, 8-32 X 3/4” LG.

20 900719-05 1 BUTTON SCREW, 1/47-20 X 3/4” LG.

21 903448-01 1 NORD-LOCK WASHER, 1/4”/M6

22 900719-07 1 BUTTON SCREW, 1/47-20 X 1” LG.

23 903409-01 1 WASHER, FENDER, 9/32” I.D., 5/8” O.D.
24 903409-02 1 FENDER WASHER, 11/32” 1.D. X 3/4” O.D.
25 269354 1 GROMMET, 1-3/8” |.D.

26 908028-01 1 GROMMET, PVC, 3/4” 1.D. X 1/8”

27 266428-06 1 GROMMET, 17 1.D., 9/16” HOLE

1 286425-01 1 MAIN FRAME WELDMENT, 90" LG.

286425-02

MAIN FRAME WELDMENT, 96” LG.




~ e~ =

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD MAIN ASSEMBLY (2-PIECE PLATFORM)

Pos

CPN

Qty Description

1

286425-03

1 MAIN FRAME WELDMENT, 102" LG.




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD HOUSING COVER ASSEMBLY (WITHOUT LIGHTS)

PARTS BREAKDOWN November 2012 to present
HOUSING COVER ASSEMBLY (WITHOUT LIGHTS)

8
(NOT SHOWN)

(6 PLACES)

€ILL-1LL (888) XV 911t-LZT (008) 0,906 VO ‘sBunds a4 ewes -oay uosneis 12611 _[INJQ XYW

42




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD HOUSING COVER ASSEMBLY (WITHOUT LIGHTS)

Pos CPN Qty Description

2 267387-01 1 LICENSE PLATE LIGHT ASSEMBLY

3 267387-03 1 LICENSE PLATE LIGHT ASSEMBLY,16-1/2”
LG.

4 284284-02 1 COVER SEAL, 12” LG.

5 050175 1 MAXON HORIZONTAL PLATE 3-1/4” X 15” LG.

6 901015-03 1 SQUARE HEAD NYLON NUT GROMMET, 1/4”

7 904005-1 1 BLIND RIVET, DOME 3/16” X 7/16”

8 205780 1 PLASTIC TIE, 7" LG.

9 285993-01 1 l:g.RNESS ASSEMBLY, LICENSE PLATE, 48”

1 285982-01 1 COVER ASSEMBLY, W/O LIGHTS, 80” LG.

1 285982-02 1 COVER ASSEMBLY, W/O LIGHTS, 86” LG.

285982-03

COVER ASSEMBLY, W/O LIGHTS, 92” LG.




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD HOUSING COVER ASSEMBLY (WITH FOUR LIGHTS)

PARTS BREAKDOWN November 2012 to present
HOUSING COVER ASSEMBLY (WITH FOUR LIGHTS)

8
/ (NOT SHOWN)

12
(2 PLACES)

"

(4 PLI-,\CES) {¢PLAcES)

(6 PLACES)

12
(2 PLACES)

(4 PLACES) ctf

13
(2 PLACES)

€ILL-1LL (888) XV 911H-LTT (008) 0,906 VO ‘sunds oy wues -aay uosners 12611 _[NJQ XYW

44




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD HOUSING COVER ASSEMBLY (WITH FOUR LIGHTS)

Pos CPN Qty Description
2 267387-01 1 LICENSE PLATE LIGHT ASSEMBLY
LICENSE PLATE LIGHT ASSEMBLY,16-1/2”
3 267387-03 1
LG.
4 284284-02 1 COVER SEAL, 12” LG.
5 050175 1 MAXON HORIZONTAL PLATE 3-1/4” X 15” LG.
6 901015-03 1 SQUARE HEAD NYLON NUT GROMMET, 1/4”
7 904005-1 1 BLIND RIVET, DOME, 3/16” X 7/16”
8 205780 1 PLASTIC TIE, 7" LG.
HARNESS ASSEMBLY, 4 LIGHTS,
2 1-01 1
9 86551-0 FOREIGN/DOMESTIC
10 286553-01 1 JUMPER, FOREIGN/DOMESTIC
BACKUP LED LIGHT FLANGE MOUNTIN
11 285995-01 1 CcKku G GE MOU G,
OVAL
LED LIGHT FLANGE MOUNTING, OVAL
12 285135-01 1
851350 TRUCK LIGHT
13 285135-02 1 OVAL LIGHT FLANGE, TRUCK LIGHT
COVER ASSEMBLY, WITH 4 LIGHTS, (2 R, 2
1 285982-04 1
W) 80” LG.
COVER ASSEMBLY, WITH 4 LIGHTS, (2 R, 2
1 285982-05 1
W) 86” LG.
VER ASSEMBLY, WITH 4 LIGHTS, (2R, 2
1 285982-06 1 co SS GHTS, (

W) 92" LG.




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD HOUSING COVER ASSEMBLY, FOREIGN (6 LIGHTS - RED/WHITE/YELLOW)

PARTS BREAKDOWN November 2012 to present
HOUSING COVER ASSEMBLY, FOREIGN
(6 LIGHTS - RED/WHITE/YELLOW)

8
(NOT SHOWN)

12
(3 PLACES)

e M

13
© PLZCES) (3 PLACES) ¥
6 PLACES)

(6 PLACES) (SELAGES)

13
(3 PLACES)

14

€ILL-1LL (888) XV 911t-LTT (008) 0906 VO ‘s3uuds o mues -aay uosnes 17611 _[INJQ XYW

46




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22

DMD HOUSING COVER ASSEMBLY, FOREIGN (6 LIGHTS - RED/WHITE/YELLOW)

Pos CPN Qty Description
2 267387-01 1 LICENSE PLATE LIGHT ASSEMBLY
LICENSE PLATE LIGHT ASSEMBLY,16-1/2”
3 267387-03 1
LG.
4 284284-02 1 COVER SEAL, 12" LG.
5 050175 1 MAXON HORIZONTAL PLATE 3-1/4” X 15” LG.
6 901015-03 1 SQUARE HEAD NYLON NUT GROMMET, 1/4”
7 904005-1 1 BLIND RIVET, DOME 3/16” X 7/16”
8 205780 1 PLASTIC TIE, 7" LG.
HARNESS ASSEMBLY, 6 LIGHTS, (2Y, 2R
9 286552-01 1 SS ASS : S, (2Y, 2R,
2W)
10 286553-01 1 JUMPER, FOREIGN/DOMESTIC
BACKUP LED LIGHT FLANGE MOUNTIN
11 285995-01 1 CKU G G ou G,
OVAL
LED LIGHT FLANGE MOUNTING, OVAL
12 285135-01 1
851350 TRUCK LIGHT
13 285135-02 1 OVAL LIGHT FLANGE, TRUCK LIGHT
LED LIGHT FLANGE, MOUNTING, OVAL,
14 2 -01 1
85996-0 YELLOW
COVER ASSEMBLY, FOREIGN WITH 6
1 2 2-07 1
85982-0 LIGHTS, 80” LG.
COVER ASSEMBLY, FOREIGN WITH 6
1 2 2- 1
85982-08 LIGHTS, 86” LG.
VER ASSEMBLY, FOREIGN WITH
1 285982-09 1 co SS OREIG 6

LIGHTS, 92” LG.




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD HOUSING COVER ASSEMBLY, FOREIGN (6 LIGHTS - 4 RED/2 WHITE)

PARTS BREAKDOWN
HOUSING COVER ASSEMBLY, FOREIGN (6 LIGHTS - 4 RED/2 WHITE)

4
/ (NOT SHOWN)
z (3 PLACES)
@

3 «

=

fj

g e

(=}

=]

z

i f’ - \ 4
£ : 13

= (3 PLACES)

a 6 PLACES

™ ( ) (6 PLACES) \

» @
3 \ '
\
(i) -~ f A
= / . \
>

' 7 > 12
2 13

_ (3 PLACES)
=

=

o

N

n

=

>

<)

>

~

®

[o0]

&

-~

=

4

~1

o

48




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22

DMD HOUSING COVER ASSEMBLY, FOREIGN (6 LIGHTS - 4 RED/2 WHITE)

Pos CPN Qty Description
2 267387-01 1 LICENSE PLATE LIGHT ASSEMBLY
LICENSE PLATE LIGHT ASSEMBLY,16-1/2”
3 267387-03 1
LG.
4 284284-02 1 COVER SEAL, 12" LG.
5 050175 1 MAXON HORIZONTAL PLATE 3-1/4” X 15” LG.
6 901015-03 1 SQUARE HEAD NYLON NUT GROMMET, 1/4”
7 904005-1 1 BLIND RIVET, DOME 3/16” X 7/16”
8 205780 1 PLASTIC TIE, 7" LG.
HARNESS ASSEMBLY, 6 LIGHTS, (2Y, 2R
9 286552-01 1 SS ASS : S, (2Y, 2R,
2W)
10 286553-01 1 JUMPER, FOREIGN/DOMESTIC
BACKUP LED LIGHT FLANGE MOUNTIN
11 285995-01 1 CKU G G ou G,
OVAL
LED LIGHT FLANGE MOUNTING, OVAL
12 285135-01 1
851350 TRUCK LIGHT
13 285135-02 1 OVAL LIGHT FLANGE, TRUCK LIGHT
COVER ASSEMBLY, FOREIGN WITH 6
1 2 2-07 1
85982-0 LIGHTS, 80” LG.
COVER ASSEMBLY, FOREIGN WITH 6
1 2 2- 1
85982-08 LIGHTS, 86” LG.
VER ASSEMBLY, FOREIGN WITH
1 285982-09 1 co SS OREIG 6

LIGHTS, 92” LG.




~ s~ &

SPARE PARTS LIST

DMD MAINTENANCE MANUAL M-12-22
DMD LH RUNNER (1-PIECE PLATFORM)

€ILL1LL (888) XVA 911t-LTT (008) 0,906 VO ‘sBuds a4 wues -aay uosners 12611 [INJQ XYW

PARTS BREAKDOWN

November 2012 to present

LH RUNNER (1-PIECE PLATFORM)

/

/
/

6 s U
(2 PLACES) '

/ Zh
7 » e

(4 PLACES)  ~

(2 PLACES) //
/

10 : 8\‘
e

/

12
\@ (’// ;9
@
2— N |
i ;Q
(2 PLACES)

50

&

o —7

(2 PLACES)




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD LH RUNNER (1-PIECE PLATFORM)

Pos CPN Qty Description
2 284285-01 1 RUNNER BUMPER
3 900722-02 1 BUTTON SCREW, #10-24 X 3/8” LG.
4 283232-01 1 WEAR PAD, 4” LG., WITH CHAMFER
5 283232-03 1 WEAR PAD, 2" LG.
6 283233-01 1 WEAR PAD, 5” LG.
7 903706-04 1 DOME RIVET, 5/32” DIA. X 17/32” LG.
8 253516 1 RUNNER BUMPER, 2” X 1”
9 903409-02 1 FLAT WASHER, 11/32” X 3/4”
10 902019-4 1 LOCK WASHER, 9/16” X 1/3”
HEX BOLT, 5/167-18 X 3/4” LG., STAINLESS
11 901602-04 1 STEEL
12 265062 1 BEARING, SELF-LUBRICATING
1 285293-05 1 LH RUNNER WELDMENT, 1 PC PLATFORM
1 285293-10 1 LH RUNNER WELDMENT, 30” PLATFORM
1 285293-11 1 LH RUNNER WELDMENT, 36” PLATFORM




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD RH RUNNER (1-PIECE PLATFORM)

€ILL-1LL (888) XVA 911t-LTT (008) 0,906 VO ‘sBunds a4 wwes -aay uosners 12611 [INJQ XYW

PARTS BREAKDOWN

November 2012 to present

RH RUNNER (1-PIECE PLATFORM)

(2 PLACES)

(4 PLACES)

(2 PLACES)

52

7
(2 PLACES)

N\

5

8

L e (2PLACES)

[ 1

°H 10

12

9




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD RH RUNNER (1-PIECE PLATFORM)

Pos CPN Qty Description

2 284285-01 1 RUNNER BUMPER

3 900722-02 1 BUTTON SCREW, #10-24 X 3/8” LG.
4 283232-01 1 WEAR PAD, 4” LG., WITH CHAMFER
5 283232-03 1 WEAR PAD, 2" LG.

6 283233-01 1 WEAR PAD, 5” LG.

7 903706-04 1 DOME RIVET, 5/32” DIA. X 17/32” LG.
8 904723-03 1 ROLL PIN, 3/8” X 1-1/4” LG.

9 900723-06 1 SHOULDER SCREW, 3/8” X 1” LG.

10 903447-01 1 FLAT WASHER, 3/8”

11 283195-01 1 UPPER LATCH WELDMENT

12 908200-01 1 TORSION SPRING 90°

13 903114-01 1 HEX NUT, 5/16”-18

14 283713-01 1 SPRING LEVER

15 285257-01 1 SQUARE BAR PLATFORM STOP
16 903409-03 1 WASHER, 13/32” - 7/8” O.D.

17 265062 1 BEARING, SELF-LUBRICATING

1 285293-02 1 RH RUNNER WELDMENT




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD LH RUNNER (2-PIECE PLATFORM)

€1LL-1LL (888) XV 911+-LZT (008) 04906 VO ‘sBunds o4 mues -oay uosnes 17611 [INJQ XYW

PARTS BREAKDOWN November 2012 to present
LH RUNNER (2-PIECE PLATFORM)

s
& o aamm— |

B- Uil (2 PLACES)

YN

(2 PLACES)

(2 PLACES)

(4 PLACES) »

\ N
N
e
ey

(2 PLACES)

54




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD LH RUNNER (2-PIECE PLATFORM)

Pos CPN Qty Description
2 284285-01 1 RUNNER BUMPER
3 900722-02 1 BUTTON SCREW, #10-24 X 3/8” LG.
4 283232-01 1 WEAR PAD, 4” LG., WITH CHAMFER
5 283232-03 1 WEAR PAD, 2" LG.
6 283233-01 1 WEAR PAD, 5" LG.
7 903706-04 1 DOME RIVET, 5/32” DIA. X 17/32” LG.
8 285409-01 1 RUNNER BUMPER, 2-1/4” O.D.
9 902019-4 1 LOCK WASHER, 9/16” X 1/3”
10 900763-04 1 BUTTON SCREW, 5/16”-18 X 3/4” LG.
11 265062 1 BEARING, SELF-LUBRICATING
LH RUNNER A
] 85294-09 ] u SSEMBLY, 2 PC PLATFORM,
LKQ
1 285293-01 1 LH RUNNER WELDEMENT, 2 PC PLATFORM
LH RUNNER WELDMENT, 2 PC PLATFORM,
1 285293-07 1
LP
LH RUNNER WELDMENT, 2 PC PLATFORM,
1 285293-08 1
LP
LH RUNNER WELDMENT, 2 PC PLATFORM,
1 285293-09 1

LKQ




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD RH RUNNER (2-PIECE PLATFORM)

- - . < 3 < ~ . N 5
€ILL1LL (888) XV 9114-LTT (008) 0L906 VO ‘sfunds a4 wues -aay wosners 12611 [NJQ XTI

PARTS BREAKDOWN November 2012 to present
RH RUNNER (2-PIECE PLATFORM)

P ¢

7

(2 PLACES)

(2 PLACES)

Tk 8
4. Treye—— (2 PLACES)

(4 PLACES)

_.%@ " .
.
16%‘@‘/ .
12
14
17\‘@
. M%z
(2 PLACES)

56




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD RH RUNNER (2-PIECE PLATFORM)

Pos CPN Qty Description

2 284285-01 1 RUNNER BUMPER

3 900722-02 1 BUTTON SCREW, #10-24 X 3/8” LG.
4 283232-01 1 WEAR PAD, 4” LG., WITH CHAMFER
5 283232-03 1 WEAR PAD, 2" LG.

6 283233-01 1 WEAR PAD, 5” LG.

7 903706-04 1 DOME RIVET, 5/32” DIA. X 17/32” LG.
8 904723-03 1 ROLL PIN, 3/8” X 1-1/4” LG.

9 900723-06 1 SHOULDER SCREW, 3/8” X 1” LG.

10 903447-01 1 FLAT WASHER, 3/8” X 1/32” - 3/32” THICK
11 283195-01 1 UPPER LATCH WELDMENT

12 908200-01 1 TORSION SPRING 90°

13 903114-01 1 HEX NUT, 5/16”-18

14 283713-01 1 SPRING LEVER

15 285257-01 1 SQUARE BAR PLATFORM STOP

16 903409-03 1 WASHER, 13/32” - 7/8” O.D.

17 265062 1 BEARING, SELF-LUBRICATING

1 285293-02 1 RH RUNNER WELDMENT

1 285293-08 1 RH RUNNER WELDMENT, LP




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH SINGLE CART STOP) 1

CILL-1LL (888) XV 911t-LTT (008) 0,906 VO ‘s3uuds o4 eues oy uosnes 17611 [NJOXW

PARTS BREAKDOWN November 2012 to present
ALUMINUM PLATFORM (1-PIECE WITH SINGLE CART STOP)

3
4 }=—— (3 PLACES)

ey |
/7 ,,
6 . (4 PLACES)
7
3

(3 PLACES)

\ )
/
6

7

58




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH SINGLE CART STOP) 1

Pos CPN Qty Description
2 267092-56 1 CART STOP WELDMENT, 78-1/8” LG.
2 267092-57 1 CART STOP WELDMENT, 84-1/8” LG.
2 267092-58 1 CART STOP WELDMENT, 90-1/8” LG.
3 903705-02 1 BLIND RIVET, DOME, 1/4” |.D. X 5/8” LG.
FLIPOVER CART STOP SPRING, 3/4” X 42”
4 267581-02 1
LG.
5 267088-01 1 CART STOP LINK
6 267094-03 1 CART STOP PIN, 5” LG.
7 267094-04 1 CART STOP PIN, 9-3/4” LG.
8 904719-03 1 ROLL PIN, 3/16” .D. X 9/16” LG.
9 261837-02 1 PLASTIC FLANGE BUSHING, 1” I.D. X 3/4” LG.
PLASTIC FLANGE BUSHING, 1”1.D. X 1-1/2”
10 261837-08 1 sTic GE BUSHING,
LG.
11 900712-02 1 FLUSH SOCKET SCREW, 5/16”-18 X 1” LG.
12 285579-01 1 WEAR PLATE
FL )!_ - ”
13 900712-01 1 USH SOCKET SCREW, 5/16”-18 X 1-1/2
LG.
14 901209-02 1 SET SCREW, HEX, CUP, 1/2"-20 X 1/2” LG.
ALUMINUM PLATFORM ASSEMBLY 83-7/8”
1 585395-21 1 u u ) SS 83-7/8" X
36” (30+6), SCS
ALUMINUM PLATFORM ASSEMBLY 83-7/8”
1 585395-92 1 u u ) SS 83-7/8" X
42” (36+6), SCS
ALUMINUM PLATFORM ASSEMBLY 83-7/8" X
1 285395-23 1 y v © sS 83-718
48” (42+6), SCS
ALUMINUM PLATFORM ASSEMBLY 89-7/8" X
1 285395-25 1 y v © sS 89-7/8
36” (30+6), SCS
ALUMINUM PLATFORM ASSEMBLY 89-7/8" X
1 285395-26 1 y v © sS 89-7/8
42” (36+6), SCS
ALUMINUM PLATFORM ASSEMBLY 89-7/8" X
1 285395-27 1 y v © sS 89-7/8
48” (42+6), SCS
ALUMINUM PLATFORM ASSEMBLY 95-7/8" X
1 285395-29 1 y v © sS 95718

285395-30

36” (30+6), SCS
ALUMINUM PLATFORM ASSEMBLY 95-7/8” X




~preir~ 5 e

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH SINGLE CART STOP) 1

Pos CPN Qty Description

42” (36+6), SCS

ALUMINUM PLATFORM ASSEMBLY 95-7/8” X

1 285395-31
48 (42+6), SCS




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH SINGLE CART STOP) 2

PARTS BREAKDOWN November 2012 to present
ALUMINUM PLATFORM (1-PIECE WITH SINGLE CART STOP) - Continued

3
wi+— (3 PLACES)

Sray | 8

(4 PLACES)

3
(3 PLACES)

CILL-TLL (888) XV 911-LZT (008) 0,906 VO ‘sBunds o mues -aay uosners 12611 NN XN

60




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH SINGLE CART STOP) 2

Pos CPN Qty Description

2 267092-56 1 CART STOP WELDMENT, 78-1/8" LG.

2 267092-57 1 CART STOP WELDMENT, 84-1/8” LG.

2 267092-58 1 CART STOP WELDMENT, 90-1/8” LG.

3 903705-02 1 BLIND RIVET, DOME, 1/4” 1.D. X 5/8” LG.

4 267581-02 1 FLIPOVER CART STOP SPRING, 3/4” X 42”
LG.

5 267088-01 1 CART STOP LINK

6 267094-03 1 CART STOP PIN, 5” LG.

7 267094-04 1 CART STOP PIN, 9-3/4” LG.

8 904719-03 1 ROLL PIN, 3/16” I.D. X 9/16” LG.

9 261837-02 1 PLASTIC FLANGE BUSHING, 1” I.D. X 3/4” LG.

10 561837-08 1 E(I;ASTIC FLANGE BUSHING, 1” I.D. X 1-1/2”

11 900712-02 1 FLUSH SOCKET SCREW, 5/16”-18 X 1” LG.

12 285579-01 1 WEAR PLATE

13 900712-01 ; E;L_JSH SOCKET SCREW, 5/16”-18 X 1-1/2”

14 901209-02 1 SET SCREW, HEX, CUP, 1/2"-20 X 1/2” LG.
ALUMINUM PLATFORM ASSEMBLY 83-7/8" X

1 285395-24 1 54,,U(48+6L;’ SCS © SS 83-7/8
ALUMINUM PLATFORM ASSEMBLY 89-7/8” X

1 285395-28 1 54,,U(48+6L;’ SCS © SS 89-7/8

1 585395-32 1 ALUMINUM PLATFORM ASSEMBLY 95-7/8" X

54” (48+6), SCS




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH DUAL CART STOPS) 1

PARTS BREAKDOWN November 2012 to present
ALUMINUM PLATFORM (1-PIECE WITH DUAL CART STOPS)

14
}y ++—— (3 PLACES)

/ 7 2 14
(3 PLACES)

8
7 (4 PLACES)

Ly

&

3
14
, (3PLACES)
Wt

»

/9 1"

€ILL-1LL (888) XV 911t-L2T (008) 0,906 VO ‘sBuudg o mues -aay uosneis 17611 [NJQXYTW

62




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH DUAL CART STOPS) 1

Pos CPN Qty Description
2 267092-41 1 LH CART STOP WELDMENT, 38" LG.
2 267092-43 1 LH CART STOP WELDMENT, 41” LG.
2 267092-45 1 LH CART STOP WELDMENT, 44" LG.
3 267092-42 1 RH CART STOP WELDMENT, 38” LG..
3 267092-44 1 RH CART STOP WELDMENT, 41” LG.
3 267092-46 1 RH CART STOP WELDMENT, 44” LG.
FLlP ” ”
4 267581-02 ] OVER CART STOP SPRING, 3/4” X 42
LG.
5 267088-01 1 CART STOP LINK
6 267094-03 1 CART STOP PIN, 5” LG.
7 267094-04 1 CART STOP PIN, 9-3/4” LG.
8 904719-03 1 ROLL PIN, 3/16” .D. X 9/16” LG.
9 261837-02 1 PLASTIC FLANGE BUSHING, 1” I.D. X 3/4” LG.
PLASTIC FLANGE BUSHING, 1”1.D. X 1-1/2”
10 261837-08 1 sTic GE BUSHING,
LG.
11 900712-02 1 FLUSH SOCKET SCREW, 5/16”-18 X 1” LG.
12 285579-01 1 WEAR PLATE
FLUSH KET SCREW, 5/16™-18 X 1-1/2”
13 900712-01 1 USH SOC sC Sl
LG.
14 903705-02 1 BLIND RIVET, DOME, 1/4” 1.D. X 5/8” LG.
ALUMINUM PLATFORM ASSEMBLY 83-7/8” X
1 285395-01 1
36" (30+6), DCS
ALUMINUM PLATFORM ASSEMBLY 83-7/8" X
1 285395-02 1 y v © sS 83-718
42” (36+6), DCS
ALUMINUM PLATFORM ASSEMBLY 83-7/8" X
1 285395-03 1 y v © sS 83-718
48" (42+6), DCS
ALUMINUM PLATFORM ASSEMBLY 89-7/8” X
1 285395-05 1
36" (30+6), DCS
ALUMINUM PLATFORM ASSEMBLY 89-7/8" X
1 285395-06 1 y v © sS 89-7/8
42” (36+6), DCS
ALUMINUM PLATFORM ASSEMBLY 89-7/8” X
1 285395-07 1

48’ (42+6), DCS




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH DUAL CART STOPS) 1

Pos CPN Qty Description
1 285395-09 1 ALUMINUM PLATFORM ASSEMBLY 95-7/8” X
36" (30+6), DCS

ALUMINUM PLATFORM ASSEMBLY 95-7/8” X

285395-10 1
42” (36+6), DCS

ALUMINUM PLATFORM ASSEMBLY 95-7/8” X

285395-11 1
48’ (42+6), DCS




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH DUAL CART STOPS) 2

PARTS BREAKDOWN November 2012 to present
ALUMINUM PLATFORM (1-PIECE WITH DUAL CART STOPS) - Continued

14
4 i<—— (3 PLACES)

g’\, ! 2 14
(3 PLACES)
8
7 / (4 PLACES)
<‘l 3
@ .

14
(3 PLACES)

€ILL1LL (888) XV 911t-L2T (008) 0£906 VO ‘sSuuds o mues -aay uosneis 17611 NI

64




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH DUAL CART STOPS) 2

Pos CPN Qty Description

2 267092-41 1 LH CART STOP WELDMENT, 38" LG.

2 267092-43 1 LH CART STOP WELDMENT, 41” LG.

2 267092-45 1 LH CART STOP WELDMENT, 44" LG.

3 267092-42 1 RH CART STOP WELDMENT, 38” LG..

3 267092-44 1 RH CART STOP WELDMENT, 41” LG.

3 267092-46 1 RH CART STOP WELDMENT, 44” LG.

4 267581-02 1 EIC_;.POVER CART STOP SPRING, 3/4” X 42”

5 267088-01 1 CART STOP LINK

6 267094-03 1 CART STOP PIN, 5” LG.

7 267094-04 1 CART STOP PIN, 9-3/4” LG.

8 904719-03 1 ROLL PIN, 3/16” I.D. X 9/16” LG.

9 261837-02 1 PLASTIC FLANGE BUSHING, 1” I.D. X 3/4” LG.

10 561837-08 1 E(I;.ASTIC FLANGE BUSHING, 1” I.D. X 1-1/2”

11 900712-02 1 FLUSH SOCKET SCREW, 5/16”-18 X 1” LG.

12 285579-01 1 WEAR PLATE

13 900712-01 ; E(L;_JSH SOCKET SCREW, 5/16”-18 X 1-1/2”

14 903705-02 1 BLIND RIVET, DOME, 1/4” 1.D. X 5/8” LG.
ALUMINUM PLATFORM ASSEMBLY 83-7/8" X

1 285395-04 1 54,,U(48+; DCS © sS 83-7/8
ALUMINUM PLATFORM ASSEMBLY 89-7/8” X

1 285395-08 1 54,,U(48+;, DCS © SS 89-7/8

1 285395-12 1 ALUMINUM PLATFORM ASSEMBLY 95-7/8" X

54” (48+6), DCS




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH ALUMINUM RETENTION RAMP) 1

PARTS BREAKDOWN November 2012 to present
ALUMINUM PLATFORM (1-PIECE WITH ALUMINUM RETENTION RAMP)

9
(10 PLACES) >
R (3 PLACES)

N

(2 PLACES)

2 0 ) ‘58 g -
CILL-1LL (888) XV 911t-LZT (008) 0L906 VO ‘sBunds o mues -aay uosners 12611 [INJQXNTWM

66




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH ALUMINUM RETENTION RAMP) 1

Pos CPN Qty Description

2 267041-13 1 PLATFORM RAMP, 78-5/8” LG.

2 267041-14 1 PLATFORM RAMP, 84-5/8” LG.

2 267041-15 1 PLATFORM RAMP, 90-5/8” LG.

3 261837-02 1 PLASTIC FLANGE BUSHING, 1” I.D. X 3/4” LG.

4 261837-08 1 PLASTIC FLANGE BUSHING, 1” I.D. X 1-1/2”
LG.

5 285579-01 1 WEAR PLATE

6 900712-01 1 I:;L.JSH SOCKET SCREW, 5/167-18 X 1-1/2”

7 900712-02 1 FLUSH SOCKET SCREW, 5/16”-18 X 1” LG.

8 267045-17 1 HINGE ROD, 1/2” DIA X 81-5/16” LG.

8 267045-19 1 HINGE ROD, 1/2” DIA X 87-5/16” LG.

8 267045-21 1 HINGE ROD, 1/2” DIA X 93-5/16” LG.

9 311022-10 1 FLIPOVER RAMP HINGE, 1/2” LG.

10 267045-16 1 HINGE ROD, 1/2” DIA X 78-1/2” LG.

10 267045-18 1 HINGE ROD, 1/2” DIA X 84-1/2” LG.

10 267045-20 1 HINGE ROD, 1/2” DIA X 90-1/2” LG.

11 905007-07 1 ROLL PIN, 5/32” X 1" LG.

12 311038-11 1 RETENSION RAMP HOOK

13 267326-01 1 RETENSION RAMP HOOK SPRING

14 904005-1 1 BLIND DOME RIVET, 3/16” X 7/16” LG.

15 903420-01 1 RETAINING RING, SELF-LOCKING, 1/2”

16 903413-02 1 NYLON WASHER, 1/2” I.D. X 1/16” THICK

17 283951-01 1 CLEVIS PIN, 1/4” X 1-5/8” LG.

18 905007-03 1 ROLL PIN, 5/32” X 5/8” LG.

19 903421-02 1 NYLON WASHER, 1/4” 1.D. X 5/8” THICK

20 905318-08 1 BUMPER EXTRUSION, 9/16” X 9/32” X 75-1/4”
LG.

1 285795-01 1 ALUMINUM PLATFORM ASSEMBLY, 84" X

285795-02

307, ARR 10”
ALUMINUM PLATFORM ASSEMBLY, 84" X




D bl

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH ALUMINUM RETENTION RAMP) 1

Pos CPN Qty Description

ALUMINUM PLATFORM ASSEMBLY, 84” X
1 285795-03 1

42", ARR 10”

ALUMINUM PLATFORM ASSEMBLY, 90" X
1 285795-05 1

30", ARR 10”

ALUMINUM PLATFORM ASSEMBLY, 90" X
1 285795-06 1

36", ARR 10”

ALUMINUM PLATFORM ASSEMBLY, 90" X
1 285795-07 1

42", ARR 10”

ALUMINUM PLATFORM ASSEMBLY, 96” X
1 285795-09 1

30", ARR 10”

ALUMINUM PLATFORM ASSEMBLY 96” X 36,
1 285795-10 1

ARR 10”

ALUMINUM PLATFORM ASSEMBLY, 96” X
1 285795-11 1

42", ARR 10”




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH ALUMINUM RETENTION RAMP) 2

€ILL-1LL (888) XV 9111-LTT (008) 0906 'VO ‘sBunds o4 wues -aay vosneis 12611 _[NJQ XM

PARTS BREAKDOWN November 2012 to present

ALUMINUM PLATFORM (1-PIECE WITH ALUMINUM RETENTION RAMP)
- Continued

(2 PLACES) 18 17

(2 PLACES)

68




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH ALUMINUM RETENTION RAMP) 2

Pos CPN Qty Description

2 267041-13 1 PLATFORM RAMP, 78-5/8” LG.

2 267041-14 1 PLATFORM RAMP, 84-5/8” LG.

2 267041-15 1 PLATFORM RAMP, 90-5/8” LG.

3 261837-02 1 PLASTIC FLANGE BUSHING, 1” I.D. X 3/4” LG.

4 261837-08 1 PLASTIC FLANGE BUSHING, 1” I.D. X 1-1/2”
LG.

5 285579-01 1 WEAR PLATE

6 900712-01 1 I:;L.JSH SOCKET SCREW, 5/167-18 X 1-1/2”

7 900712-02 1 FLUSH SOCKET SCREW, 5/16”-18 X 1” LG.

8 267045-17 1 HINGE ROD, 1/2” DIA X 81-5/16” LG.

8 267045-19 1 HINGE ROD, 1/2” DIA X 87-5/16” LG.

8 267045-21 1 HINGE ROD, 1/2” DIA X 93-5/16” LG.

9 311022-10 1 FLIPOVER RAMP HINGE, 1/2” LG.

10 267045-16 1 HINGE ROD, 1/2” DIA X 78-1/2” LG.

10 267045-18 1 HINGE ROD, 1/2” DIA X 84-1/2” LG.

10 267045-20 1 HINGE ROD, 1/2” DIA X 90-1/2” LG.

11 905007-07 1 PIN, ROLL 5/32” X 1” LG.

12 311038-11 1 RETENSION RAMP HOOK

13 267326-01 1 RETENSION RAMP HOOK SPRING

14 904005-1 1 BLIND DOME RIVET, 3/16” X 7/16” LG.

15 903420-01 1 RETAINING RING, SELF-LOCKING, 1/2”

16 903413-02 1 NYLON WASHER, 1/2” I.D. X 1/16” THICK

17 283951-01 1 CLEVIS PIN, 1/4” X 1-5/8” LG.

18 905007-03 1 ROLL PIN, 5/32” X 5/8” LG.

19 903421-02 1 NYLON WASHER, 1/4” 1.D. X 5/8” THICK

20 905318-08 1 BUMPER EXTRUSION, 9/16” X 9/32” X 75-1/4”
LG.

1 285795-04 1 ALUMINUM PLATFORM WELDMENT, 84” X

285795-08

48”, ARR 10”
ALUMINUM PLATFORM WELDMENT, 90” X




~preir~ 5 e

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ALUMINUM PLATFORM (1-PIECE WITH ALUMINUM RETENTION RAMP) 2

Pos CPN Qty Description

ALUMINUM PLATFORM WELDMENT, 96” X

1 285795-12 48" ARR 10"




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD PLATFORM & FLIPOVER ASSEMBLY

€1LL-1LL (888) XV 911t-LZT (008) 0,906 VO ‘sBunds o wues -aay uosneis 12611 _[NJQ XYW

3
(2 PLACES)

PARTS BREAKDOWN November 2012 to present
PLATFORM & FLIPOVER ASSEMBLY

(3 PLACES) (2 PLACES)

70




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD PLATFORM & FLIPOVER ASSEMBLY

Pos CPN Qty Description
2 904719-17 1 ROLL PIN, 3/16” 1.D. X 2 LG.
3 282366-02 1 HINGE PIN
4 311046-10 1 LINK SPACER, 1" LG.
5 311046-11 1 LINK SPACER, 1/2” LG.
6 900712-02 1 SOCKET SCREW, FLAT, 5/16™-18 X 1” LG.
FLANGE BUSHING, PLASTIC, 1” I.D. X 3/4”
7 261837-02 1
LG.
FLANGE BUSHING, PLASTIC, 1" I.D. X 1-1/2"
8 261837-08 1
LG.
9 900712-01 1 SOCKET SCREW, FLAT, 5/16™18 X 1-1/2" LG.
10 285579-01 1 WEAR PLATE
11 285586-25 1 FLIPOVER WELDMENT, 79-1/8” X 24" (18+6)
11 285586-26 1 FLIPOVER WELDMENT, 85-1/8” X 24" (18+6)
11 285586-27 1 FLIPOVER WELDMENT, 91-1/8” X 24" (18+6)
ALUMIN "
1 pe558814 1 UMINUM PLATFORM WELDMENT, 36 X
96”
ALUMINUM PLATFORM WELDMENT, 30"
1 285588-15 1 -UMINU © 307X
84
ALUMINUM PLATFORM WELDMENT, 30" X
1 285588-16 1 UMINU © 30
90
ALUMIN "
1 p8558817 1 UMINUM PLATFORM WELDMENT, 30" X
96”
AL ”
1 J85588.22 1 UMINUM PLATFORM WELDMENT, 36" x
84
ALUMINUM PLATFORM WELDMENT, 36" X
1 285588-23 1 UMINU © %

9011




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD PLATFORM & FLIPOVER ASSEMBLY (WITH TORSION BAR)

PARTS BREAKDOWN November 2012 to present
PLATFORM & FLIPOVER ASSEMBLY (WITH TORSION BAR)

3

(2PLACES) £8

(4 PLACES)

CILL-1LL (888) XV 911-LZT (008) 0,906 VO ‘sBunds o wues -aay uosneis 17611 [INJOXTW

72




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD PLATFORM & FLIPOVER ASSEMBLY (WITH TORSION BAR)

Pos CPN Qty Description

2 904719-17 1 ROLL PIN, 3/16” I.D. X 2” LG.

3 282366-02 1 HINGE PIN

4 311046-10 1 LINK SPACER, 1”7 LG.

5 311046-11 1 LINK SPACER, 1/2” LG.

6 900712-02 1 SOCKET SCREW, FLAT, 5/16”-18 X 1” LG.

- 261837-02 1 FLANGE BUSHING, PLASTIC, 1”7 I.D. X 3/4”
LG.

8 261837-08 1 FLANGE BUSHING, PLASTIC, 17 I.D. X 1-1/2”
LG.

9 900712-01 1 SOCKET SCREW, FLAT, 5/167-18 X 1-1/2” LG.

10 285579-01 1 WEAR PLATE

11 900061-5 1 SOCKET SCREW, FLAT, 3/87-16 X 1-1/4” LG.

12 285765-01 1 TORSION BAR

13 903409-07 1 FENDER WASHER, 9/32” I.D. X 1-1/4” O.D.

14 903705-06 1 BLIND DOME RIVET, 1/4” 1.D. X 1-7/32” LG.

15 905314-05 1 BUMPER CYLINDER W/WASHER, 1-1/2” 1.D. X
3/4” LG.

16 900061-10 1 SOCKET SCREW, FLAT, 3/8"-16 X 2-1/2” LG.

17 285728-01 1 TORSION BAR HOLDER WELDMENT

18 900711-03 1 SOCKET SCREW, FLAT, 1/47-20 X 3/4” LG.

19 285877-01 1 FLIPOVER LOCK BAR

20 285595-01 1 TORSION BAR BRACKET ASSEMBLY

21 285882-01 1 LATCH ASSEMBLY (PLATFORM & FLIPOVER)

21A 285878-01 1 LATCH SUPPORT BRACKET

21B 285881-01 1 LOCK BAR WELDMENT

21C 282883-01 1 TORSION SPRING

21D 900724-12 1 SHOULDER SCREW, 1/4” X 2-12/” LG.

21E 903129-01 1 LOCK NUT, #10-14, NYLON, THIN

21F 903444-01 1 FLAT WASHER, #10

21G 903412-01 1 FLAT WASHER, 1/4”

21H 900711-03 1 FLAT SKT HEAD SCREW, 1/47-20 X 3/4” LG.




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD PLATFORM & FLIPOVER ASSEMBLY (WITH TORSION BAR)

Pos CPN Qty Description
22 285586-01 1 FLIPOVER WELDMENT, 85-1/8” X 36” (30+6)
22 285586-16 1 FLIPOVER WELDMENT, 79-1/8”" X 30" (24+6)
22 285586-17 1 FLIPOVER WELDMENT, 85-1/8”" X 30" (24+6)
ALUMINUM PLATFORM WELDMENT, 39” X
1 285588-01 1
90”
’ 285588-08 1 ALUMINUM PLATFORM WELDMENT, 36" x
84”, WITH HOLE
ALUMINUM PLATFORM WELDMENT, 36” X
1 285588-09 1

90”, WITH HOLE




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD PLATFORM & FLIPOVER ASSEMBLY WITH CART STOPS

€1LL-1LL (888) XV 9114-LTT (008) 0L906 VO ‘sBuids o4 mues -oay uosnes 17611 [INJQXTWM

PARTS BREAKDOWN November 2012 to present
PLATFORM & FLIPOVER ASSEMBLY WITH CART STOPS

3
(2 PLACES)

REFER TO
FLIPOVER ASSEMBLY

(3 PLACES) (2 PLACES)

74




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD PLATFORM & FLIPOVER ASSEMBLY WITH CART STOPS

Pos CPN Qty Description
2 904719-17 1 ROLL PIN, 3/16” I.D. X 2" LG.
3 282366-02 1 HINGE PIN
4 311046-10 1 LINK SPACER, 1 LG.
5 311046-11 1 LINK SPACER, 1/2” LG.
6 900712-02 1 SOCKET SCREW, FLAT, 5/16™-18 X 1” LG.
FLANGE BUSHING, PLASTIC, 1” I.D. X 3/4”
7 261837-02 1
LG.
FLANGE BUSHING, PLASTIC, 1" I.D. X 1-1/2"
8 261837-08 1
LG.
9 900712-01 1 SOCKET SCREW, FLAT, 5/16™18 X 1-1/2" LG.
10 285579-01 1 WEAR PLATE
ALUMIN "
1 p85586. 14 1 UMINUM PLATFORM WELDMENT, 36" X
96”
ALUMINUM PLATFORM WELDMENT, 30"
1 285588-15 1 -UMINU © 307X
84
ALUMINUM PLATFORM WELDMENT, 30" X
1 285588-16 1 UMINU © 30
90”
ALUMIN "
1 p85586.17 1 UMINUM PLATFORM WELDMENT, 30" X
96”
AL ”
1 p85588.22 1 UMINUM PLATFORM WELDMENT, 36" x
84
ALUMINUM PLATFORM WELDMENT, 36" X
1 285588-23 1 UMINU © 3

9011




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD PLATFORM & FLIPOVER ASSEMBLY (WITH CARTS STOPS AND TORSION BAR)

i E v ‘s o 5 ¥ Bras e
€1LL-1LL (888) XV 9114-LTT (008) 0£906 VO ‘sBuds a4 mues -oay uosnes 17611 NI

PARTS BREAKDOWN November 2012 to present

PLATFORM & FLIPOVER ASSEMBLY (WITH CARTS STOPS
AND TORSION BAR)

3

(2 PLACES) 20

. (4PLACES)

REFER TO
FLIPOVER ASSEMBLY

(2 PLACES)

/ i
(3 PLACES)

18
(2 PLACES)

21

76




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD PLATFORM & FLIPOVER ASSEMBLY (WITH CARTS STOPS AND TORSION BAR)

Pos CPN Qty Description

2 904719-17 1 ROLL PIN, 3/16” I.D. X 2” LG.

3 282366-02 1 HINGE PIN

4 311046-10 1 LINK SPACER, 1”7 LG.

5 311046-11 1 LINK SPACER, 1/2” LG.

6 900712-02 1 SOCKET SCREW, FLAT, 5/16”-18 X 1” LG.

- 261837-02 1 FLANGE BUSHING, PLASTIC, 1”7 I.D. X 3/4”
LG.

8 261837-08 1 FLANGE BUSHING, PLASTIC, 17 I.D. X 1-1/2”
LG.

9 900712-01 1 SOCKET SCREW, FLAT, 5/167-18 X 1-1/2” LG.

10 285579-01 1 WEAR PLATE

11 900061-5 1 SOCKET SCREW, FLAT, 3/87-16 X 1-1/4” LG.

12 285765-01 1 TORSION BAR

13 903409-07 1 FENDER WASHER, 9/32” I.D. X 1-1/4” O.D.

14 903705-06 1 BLIND DOME RIVET, 1/4” 1.D. X 1-7/32” LG.

15 905314-05 1 BUMPER CYLINDER WITH WASHER, 1-1/2”
I.D. X 3/4” LG.

16 900061-10 1 SOCKET SCREW, FLAT, 3/8"-16 X 2-1/2” LG.

17 285728-01 1 TORSION BAR HOLDER WELDMENT

18 900711-03 1 SOCKET SCREW, FLAT, 1/47-20 X 3/4” LG.

19 285877-01 1 FLIPOVER LOCK BAR

20 285595-01 1 TORSION BAR BRACKET ASSEMBLY

21 285882-01 1 LATCH ASSEMBLY (PLATFORM & FLIPOVER)

21A 285878-01 1 LATCH SUPPORT BRACKET

21B 285881-01 1 LOCK BAR WELDMENT

21C 282883-01 1 TORSION SPRING

21D 900724-12 1 SHOULDER SCREW, 1/4” X 2-12/” LG.

21E 903129-01 1 LOCK NUT, #10-14, NYLON, THIN

21F 903444-01 1 FLAT WASHER, #10

21G 903412-01 1 FLAT WASHER, 1/4”

21H 900711-03 1 FLAT SKT HEAD SCREW, 1/47-20 X 3/4” LG.




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD PLATFORM & FLIPOVER ASSEMBLY (WITH CARTS STOPS AND TORSION BAR)

Pos

CPN Qty Description

ALUMINUM PLATFORM WELDMENT, 39” X
285588-02 1 v v © 39

90”

ALUMINUM PLATFORM WELDMENT, 36” X
285588-03 1 v v © , 36

90”

ALUMINUM PLATFORM WELDMENT, 36” X
285588-04 1 v v © , 36

96”

ALUMINUM PLATFORM WELDMENT, 42” X
285588-05 1

84”

ALUMINUM PLATFORM WELDMENT, 42” X
285588-06 1

90”

ALUMINUM PLATFORM WELDMENT, 42” X
285588-07 1

96”




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FLIPOVER ASSEMBLY (WITH SINGLE CART STOP)

PARTS BREAKDOWN November 2012 to present
FLIPOVER ASSEMBLY (WITH SINGLE CART STOP)

2

3

9 (2 PLACES)
(4 PLACES)

€ILL-TLL (888) XV 9111-LTT (008) 04906 VO ‘sBunds o mues -aay uosners 17611 INJQ XN

78




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FLIPOVER ASSEMBLY (WITH SINGLE CART STOP)

Pos CPN Qty Description

2 267092-65 1 CART STOP WELDMENT, 78-3/8” LG.

2 267092-66 1 CART STOP WELDMENT, 79-3/8” LG.

2 267092-67 1 CART STOP WELDMENT, 85-3/8” LG.

3 903705-02 1 BLIND RIVET, DOME, 1/4” 1.D. X 5/8” LG.

4 267581-02 1 FLIPOVER CART STOP SPRING, 3/4” X 42”
LG.

5 267094-04 1 CART STOP PIN, 9-3/4” LG.

6 267088-01 1 CART STOP LINK

7 267094-03 1 CART STOP PIN, 5” LG.

8 905314-05 1 BUMPER CYLINDER

9 904719-03 1 ROLL PIN, 3/16” I.D. X 9/16” LG.

10 903409-07 1 FLAT WASHER 1/4” I.D. X 1-1/4” O.D.

11 901209-02 1 SET SCREW, HEX,CUP, 1/2”-20 X 1/2” LG.

12 903705-06 1 BLIND RIVET, DOME, 1/4” 1.D. X 1-3/16” LG.

1 585769-16 1 ZI(EISPOVER ASSEMBLY 79-1/8" X 24” (18" + 6”),

1 285769-17 1 ZI(EISPOVER ASSEMBLY 85-1/8" X 24” (18” + 6”),

1 585769-18 1 FLIPOVER ASSEMBLY 91-1/8" X 24” (18” + 6”),

SCS




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FLIPOVER ASSEMBLY (WITH SINGLE CART STOP WITH TORSION BAR)

PARTS BREAKDOWN November 2012 to present
FLIPOVER ASSEMBLY (WITH SINGLE CART STOP WITH TORSION BAR)

\
3 t 8 2
(2PLACES) ——»,&<«— 10
N

3

(4 PL:CES) (2 PLACES)

€ILL-1LL (888) XV 9111-L2T (008) 0L906 VO ‘sBuuds o4 vues -aay uosneis 17611 NN

80




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22

DMD FLIPOVER ASSEMBLY (WITH SINGLE CART STOP WITH TORSION BAR)

Pos CPN Qty Description

2 267092-65 1 CART STOP WELDMENT, 78-3/8” LG.

2 267092-66 1 CART STOP WELDMENT, 79-3/8” LG.

2 267092-67 1 CART STOP WELDMENT, 85-3/8” LG.

3 903705-02 1 BLIND RIVET, DOME, 1/4” 1.D. X 5/8” LG.

4 267581-02 1 FLIPOVER CART STOP SPRING, 3/4” X 42”
LG.

5 267094-04 1 CART STOP PIN, 9-3/4” LG.

6 267088-01 1 CART STOP LINK

7 267094-03 1 CART STOP PIN, 5” LG.

8 905314-05 1 BUMPER CYLINDER

9 904719-03 1 ROLL PIN, 3/16” I.D. X 9/16” LG.

10 903409-07 1 FLAT WASHER 1/4” I.D. X 1-1/4” O.D.

11 901209-02 1 SET SCREW, HEX,CUP, 1/2”-20 X 1/2” LG.

12 903705-06 1 BLIND RIVET, DOME, 1/4” 1.D. X 1-3/16” LG.

1 285769-10 1 ZI(EISPOVER ASSEMBLY 79-1/8” X 30" (24” + 6),

1 585769-11 1 ZI;’I I;(CD:\S/ER ASSEMBLY 80" X 72" (42" + 30" +

1 585769-08 1 ZI(EISPOVER ASSEMBLY 85-1/8”" X 36” (30" + 6”),

1 585769-12 1 ZI(EISPOVER ASSEMBLY 91-1/8” X 30" (24” + 6),

1 585769-09 1 FLIPOVER ASSEMBLY 91-1/8" X 36” (30" + 6”),

SCS




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FLIPOVER ASSEMBLY (WITH DUAL CART STOPS)

PARTS BREAKDOWN November 2012 to present
FLIPOVER ASSEMBLY (WITH DUAL CART STOPS)

e 12

10—

N W

(2 PLACES)
6
3

-

'/ 9
\ N M (4 PLACES)
4
(2 PLACES)
12
' v 10
2

5

¥

6

€1LL-1LL (888) XV 9114-LTT (008) 0,906 VO ‘sBuuds a4 mues -aay uosners 12611 _[INJOYTN

82




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FLIPOVER ASSEMBLY (WITH DUAL CART STOPS)

Pos CPN Qty Description

2 267092-59 1 LH CART STOP WELDMENT, 35-5/8”" LG.

2 267092-61 1 LH CART STOP WELDMENT, 38-5/8" LG.

2 267092-63 1 LH CART STOP WELDMENT, 41-5/8”" LG.

3 267092-60 1 RH CART STOP WELDMENT, 35-5/8” LG.

3 267092-62 1 RH CART STOP WELDMENT, 38-5/8” LG.

3 267092-64 1 RH CART STOP WELDMENT, 41-5/8” LG.

4 903705-02 1 BLIND RIVET, DOME, 1/4” I.D. X 5/8”

5 267581-02 1 EIC_;.POVER CART STOP SPRING, 3/4” X 42”

6 267088-01 1 CART STOP LINK

7 267094-03 1 CART STOP PIN, 5” LG.

8 267094-04 1 CART STOP PIN, 9-3/4” LG.

9 904719-03 1 ROLL PIN, 3/16” I.D. X 9/16” LG.

10 905314-05 1 BUMPER CYLINDER

11 903409-07 1 FLAT WASHER 1/4” I.D. X 1-1/4” O.D.

12 903705-06 1 BLIND RIVET, DOME, 1/4” 1.D. X 1-3/16” LG.

1 285769-13 1 EEISPOVER ASSEMBLY 79-1/8" X 24” (18" + 6”),
1 285769-14 1 EEISPOVER ASSEMBLY 85-1/8" X 24” (18" + 6”),
1 285769-15 1 FLIPOVER ASSEMBLY 91-1/8" X 24” (18” + 6”),

DCS




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD FLIPOVER ASSEMBLY (WITH DUAL CART STOPS AND TORSION BAR)

€ILL-1LL (888) XV 911t-LTT (008) 0£906 VO ‘s3uuds o4 wues -y uosnes 17611 [NJOXTW

PARTS BREAKDOWN November 2012 to present
FLIPOVER ASSEMBLY (WITH DUAL CART STOPS AND TORSION BAR)

}4—12
10—
/§‘®\11 2
IS
| \ -
3 iy (3 PLACES)
(2 PLACES) N\ l "
N T
: (4 PLACES)
4
(2 PLACES)
12
' *10
5 e
b 8
N ¢

84




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22

DMD FLIPOVER ASSEMBLY (WITH DUAL CART STOPS AND TORSION BAR)

Pos CPN Qty Description

2 267092-59 1 LH CART STOP WELDMENT, 35-5/8”" LG.

2 267092-61 1 LH CART STOP WELDMENT, 38-5/8" LG.

2 267092-63 1 LH CART STOP WELDMENT, 41-5/8”" LG.

3 267092-60 1 RH CART STOP WELDMENT, 35-5/8” LG.

3 267092-62 1 RH CART STOP WELDMENT, 38-5/8” LG.

3 267092-64 1 RH CART STOP WELDMENT, 41-5/8” LG.

4 903705-02 1 BLIND RIVET, DOME, 1/4” 1.D. X 5/8” LG.

5 267581-02 1 EIC_;.POVER CART STOP SPRING, 3/4” X 42”

6 267088-01 1 CART STOP LINK

7 267094-03 1 CART STOP PIN, 5” LG.

8 267094-04 1 CART STOP PIN, 9-3/4” LG.

9 904719-03 1 ROLL PIN, 3/16” I.D. X 9/16” LG.

10 905314-05 1 BUMPER CYLINDER

11 903409-07 1 FLAT WASHER 1/4” I.D. X 1-1/4” O.D.

12 903705-06 1 BLIND RIVET, DOME, 1/4” 1.D. X 1-3/16” LG.

1 285769-04 1 EEISPOVER ASSEMBLY 79-1/8”" X 30" (24” + 6”),
1 285769-01 1 EEISPOVER ASSEMBLY 79-1/8” X 36” (30" + 6”),
1 285769-05 1 EEISPOVER ASSEMBLY 85-1/8”" X 30" (24” + 6”),
1 285769-02 1 EEISPOVER ASSEMBLY 85-1/8”" X 36” (30" + 6”),
1 285769-03 1 FLIPOVER ASSEMBLY 91-1/8" X 36” (30" + 6”),

DCS




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD HYDRAULIC COMPONENTS

- -] 7 . ‘ ﬁ ~ > Y ~
€ILLILL (888) XV 911H-LTT (008) 0L906 “VO ‘sSunds a4 wues -aay uosners 17611 _INJQ XTI

PARTS BREAKDOWN November 2012 to present

HYDRAULIC COMPONENTS
L, —8
%’ | 1 2
g‘/g / 6 - \E
— b
\E AN B O
G
1
«~——10 L
5 |le—12 13—
17 18
14 /l
E@uga l g [Tu
/T 23 15 16
i 17

(2 PLACES) L l l (&
E | S—M—@ | TB_)/
24
(2 PLACES) : &

24

| / (2 PLACES)

e REFER TO 12 VDC
2 (2PLACES)— p= POWER UNIT D

3 (2PLACES)—»=
4 (2PLACES) >3

(=

86




o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22

DMD HYDRAULIC COMPONENTS
Pos CPN Qty Description
2 903409-03 1 FENDER WASHER, 13/32” .D. X 7/8” O.D.
3 902019-5 1 LOCK WASHER, 11/16” O.D. X 7/8” I.D.
4 900764-03 1 HEX CAP SCREW, 3/8"-16 X 5/8” LG.
5 283190-01 1 HYDRAULIC MASTER CYLINDER
6 906704-02 1 ELBOW, NPSC, SAE #6 FACE SEAL, O-RING
- 905158 1 STRAIGHT ELBOW SAE #6 FACE SEAL,
O-RING
8 5-30036 1 12V LOGIC VALVE
9 906717-02 1 FLOW CONTROL VALVE, 1.5 GPM
LH COLUMN FACE SEAL TUBE ASSEMBLY,
10 286440-01 1 63-3/8" LG,
11 285405-01 1 E/H”CO(.)IID_UMN FACE SEAL TUBE ASSEMBLY,
12 283212-05 1 RETURN LINE ASSEMBLY, LH COLUMN
13 283190-02 1 HYDRAULIC SLAVE CYLINDER
14 283246-02 1 SEAL TUBE ASSEMBLY, 1/2” X 77” LG.
14 283246-01 1 SEAL TUBE ASSEMBLY, 1/2” X 81” LG.
14 283246-03 1 SEAL TUBE ASSEMBLY, 1/2” X 89” LG.
15 583556-02 1 tg.HYDRAULIC LINE (FACE SEAL), 53-15/16"
15 583556-03 1 tg.HYDRAULIC LINE (FACE SEAL), 55-15/16"
15 583556-04 1 tg.HYDRAULIC LINE (FACE SEAL), 58-15/16"
16 283212-02 1 RETURN LINE ASSEMBLY, 23-1/4” LG.
16 283212-03 1 RETURN LINE ASSEMBLY, 26-1/4” LG.
16 283212-04 1 RETURN LINE ASSEMBLY, 29-1/4” LG.
17 905161 1 UNION FACE SEAL, #8 M-M
18 906712-03 1 O-RING, #8, 1/2” ORIFICE FACE SEAL TUBE
END
19 906762-01 1 CONNECTOR, #8 FS, #6 O-RING, M-M
20 905173 1 CONNECTOR, #6 FS, #6 O-RING, M-M




D bl

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22

DMD HYDRAULIC COMPONENTS
Pos CPN Qty Description
21 269358-02 1 RUBBER PLATE, DMD PUMP
22 906864-01 1 HEX HEAD PLUG, M20 X 1-1/2” THREAD
23 905175 1 UNION FACE SEAL, #6 M-M
O-RING, #6, 3/8™ ORIFICE FACE SEAL TUBE
24 906712-02 1 v

906761-01

END
CONNECTOR, #4M - #6F, O-RING




~ e~

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22

DMD 12 VDC POWER UNIT

November 2012 to present

PARTS BREAKDOWN

12 VDC POWER UNIT

12

14

6
(NOT SHOWN)

MAXON' 11921 Slauson Ave. Santa Fe Springs, CA. 90670 (800) 227-4116 FAX (888) 771-7713

88



o~ 5 s

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22

DMD 12 VDC POWER UNIT
Pos CPN Qty Description
2 284080-01 1 12 VDC STARTER SOLENOID SWITCH
3 905364-01 1 RESERVOIR, PLASTIC, 4 QUART
4 908016-01 1 RUBBER GROMMET
5 906822-01 1 VALVE, 2-POLE SWITCH
6 286192-01 1 PUMP, PRESSURE LOADED, (NOT SHOWN)
7 280806-01 1 BREATHER FILLER CAP
8 906737-01 1 RELIEF VALVE ASSEMBLY
9 908017-01 1 DRAIN PLUG
10 908018-01 1 GROMMET, 1-3/8” |.D.
11 905339-01 1 INSULATOR BOOT
12 285224-01 1 GROUND WIRE
13 280404 1 CABLE
14 905365-01 1 COUPLING (HIDDEN FROM VIEW)

269582-01

12 VDC MOTOR




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ELECTRICAL COMPONENTS

€ILL-1LL (888) XV 911H-LTT (008) 0£906 VO ‘sBunds o mues -oay uosneis 17611 [NJOXTM

PARTS BREAKDOWN November 2012 to present

ELECTRICAL COMPONENTS
G B,
/ |
3 2
1
(2 PLACES) \- 1
- (2 PLACES)

-

REFER TO 12 VDC
B0 POWER UNIT RH COLUMN

90




~ s~ &

SPARE PARTS LIST
DMD MAINTENANCE MANUAL M-12-22
DMD ELECTRICAL COMPONENTS

Pos CPN Qty Description

2 288638-01 1 SWITCH & CABLE ASSY, U/D

3 288638-03 1 SWITCH & CABLE ASSY, U/D IC

4 283554-01 1 CONNECTOR ASSEMBLY, 132" LG.

5 286146-01 1 CABLE & LIMIT SWITCH ASSEMBLY

6 283557-01 1 WIRE ASSEMBLY, 16 GAUGE, BLACK

1 900766-01 1 SELF TAPPING SCREW, #10-24” X 3/8” LG.




